Freeflow Parts List

General Assemblies

Drawbar
Rails & Platforms
Leading Tmes
Coulter Tines
Pre-Emergence Markers

Rolls

Front Rolls
Rear Rolls
Wire Rope Scrapers
Sprung Leaf Coverers

Rear Harrow
Weeder Tines
Toplink Mounting
Depth Conirol

Hydrautic Depth Adjster
Rear Depth Control Bolt

Hopper

Tramlining
Calibration
Agitator Shafts
Crary Fan

Other Parts



AvaMvId — MKOTAATYS M/J WCH ¥ WO

SP0720

4+4.5m Folding Wing Freeflow Drawbar

Ref.

2
e

FPart No.

Description

P09577
P0O578
P0g137
P03997
POBGSS

DRAWBAR

RAMPOST

3,75" x 210 CYLINDER
PERFECT HITCH CAT3
HOSE MAST

GO~ On Ut Bl B

—
=

PO5640
Po1274
P08458
P05492
P03090

SPANNER

PIN ©25x115
UNF BOLT 1"x7"
UNF LOCK Nut 1"
BOLT M12x70

—
U b

P0O0036
P00933
PO2007
P02011

BOLT M30x180

BOLT M30x150 (RAMPOST BOLT)
M12 LOCK NUT

M30 LOCK NUT

DI e B B RO B e[ e bt b

Navda

00/40/03

“ON DHINVHI | INSSI |'ON TVHES OL'ON TVIHAS MOHd | YEEMAN L8¥d

02840dS




NOILVDOT IV gvid MOTJAANA M/d WSy % ugy

Y,

QEL¥IAN
00/ 20/ 50
KavIa

oM DNLEYYO (ZNES] |"ON TVMES OLj'OM TYHIE MOdd | HIEMNN Ldvd

2240dS

(=)

SP0722 4+4.5m Freeflow Grab Rails
l;zﬁ Part No. Description
1 P09583 GRABRAILR/H
2 PO9582 GRAB RAIL L/H
3 P09579 CHASSIS (FOR ILLUSTRATION PURPOSES)
4 P03087 MI12x50 BOLT
P02601 MI12 WASHER
P0O2007 MI12LOCK NUT




SWYOALYId SISSYHD — MOTJEEYL M/d WS'H » WOy

i ad ol 1]

00/30/60
HAVH]

£240dS

+ON DHINVET | ZOEST |'ON 'TVIIS OL{'OM TYIHAS MOdd | LIGNNN IiVd

&

7 ©

e

SP0723

4+4.5m Chassis Platforms

Ref.

Part No.

Description

P09587
P09586
P09435
P09434
P09579

PLATFORM HINGE R/H

PLATFORM HINGE L/H

GALVANISED PLATFORM (900mm x 275mm)
GALVANISED PLATFORM (800mm X 300mm)
CHASSIS

Ol B W b —

P0O3087
PO2601
PG2007

M12x50 BOLT
M12 WASHER
MI12 LOCK.NUT

&'Ja ;” 1 !




WAOJILVId DNIM — MOTJEANd M/Jd WGH B woy

QZINQdN
00/50/a0
Hiva

“ON ONLUVYG | ZINSST |"ON TYIHES OL|'ON TVIHAS MO | ¥FAAON JIvd

¥240dS

20

B
RS

L

SP0724

4+4.5m Wing Platforms

Ref.
No.

Part No.

Description

1
2
3

4

P095384
P09434
P09745
PO9636
P03087
P02601
PO20G7

SIDE PLATFORM
GALVANISED PLATFORM
4m WING R/H

4.5m WING R/H

MI2x50 BOLT

M12 WASHER

MI2 LOCK NUT




WIOJIVId DNIM YVAY — MOTIFHMd M/d WGHF » WQo'd

HAYHd

TLINAN
00/50/60

“ON DNINVEQ | 30SSI ["ON “WI9IS OL{"0N TVISZES Nodd | YaENnN Livd

S2L0dsS

f
&0

illf“”
|
i

|:nigizag

—

Sl Ld

SP0725

4+4.5m Rear Wing Platforms

Ref.

Part No.

Description

(=%

h B R o—

P(9434
P09585
P09588
P09579
P09745
P09636
P03087
P02601
P02007

GALVANISED PLATFGRM
SIDE PLATFORM
PLATFORM STRAP
CHASSIS

4m WING R/H

4.5m WING R/H

M12x50 BOLT

MI12 WASHER

M12 LOCK NUT




— MOTdEHEA

ATERESSY FNIL DNIGVI]

aEvadn

20/20/82

HAYET

‘0N 'IWIHSS OL("CH TYIEES MOMJ | S2aMNK 1dvd

S100dS

"ON ONLAYYQ | EnesT

SP0015 Leading Tine Assembly
Ref. M/C | M/IC
* | Part No. Description Qty. | Qty.
No.
4m 4.5m
1 P05860 STANDARD POINT 19 21
2 P05207 ©16 PIN 19 21
P02485 R CLIP 19 21
3 P05533  2"x1" TINE 19 21
4 P03448  7/16™x75 CSK. BOLT 38 42
PO7131  7/16” LOCK NUT 38 42
5 P05103 MI16 NOTCHED SHEAR BOLT 19 21
P02038 MI6 SPRING WASHER 19 2]
P01358 MI16 PLAIN NUT 19 21
6  P10499 M20x90 BOLT WITH 55mm SHANK 8 12
P02603 M20 WASHER 8 12
P02009 M20 LOCK NUT 8 12
7 P03017 1 %" REVERSIBLE POINT 19 21
8 PO7965 LEVELLING POINT 19 21

(&) =)
= )
0
O oo
0
O oo
0
oog
o)
o) Oo
)
)
o
(o)
()
)
VOOOOO




ATENESSY HENIL ¥ALTN0D

SPOO08 4+4.5m F/W Coulter Tine Assembly
g‘:" Part No. Description Qty.

1 P09514 COQULTER TINE R/H 16
P09515 COULTER TINE L/H 16

2 P08835 COULTER 32
3 P09575 STANDARD REVERSIBLE POINT 12
4 PO5860 BRQAD POINT 32
5  P03744 M16 REF 19 UBOLT kY]
PO26028 M16 FLAT WASHER 9
P02008  M16 LOCK. NUT 9%

6  P08014 HELPER SPRING 32
7 P05798 HERBIE CLIP SIZE O k7)
8 P3095  7/16” UNCx60 BOLT 62
PO7131  7/16° LOCK NUT 64

9  P05263 MI16 ECCENTIC BOLT 32
P02602B  M16 FLAT WASHER 96
P02008 M16 LOCK NUT 96

10 P09674  SEED HOSE (PER METRE) -

A3L¥adn

a/e/ex

MM

B000dS

0N SNIAYHDR (ENSE! |'0R TYIMES O1'0N TYIZZE Noud | HEEMNM 1luvd




dOLS dWNd HNIM — MOTIIAMI M/Ad WG b+

FLIGHE

‘ON TYRIEE 0L | 'OM TVIEIS Nowd

¥G10dS
OF DNIEVIT | ENSSI

oy ™
__
h
il
— \\\\\\\

N

\\
R

G,

NVHd
AALNHD SISSVHD

SP0154 4+4.5m Freeflow Wing Bump Stop
l;?:' Part No. Description .
1 PO2011 M30 LOCK NUT 4
2 P02608  M30 FLAT WASHER 16
3 P03471 M30x80 BOLT 4
4 P07546  PLASTIC END CAP 4




wovs| SUANIVH TONADYANT-TYd MOTIATNA M/d WG H+F

‘ON T¥THAS Noudl gILVOdn

AEE] | "ON TFRIES Ol

‘GH BHIRYHO

BCT0OdS

SP0158 4-+4.5m F/W Pre-emergence Markers
ﬁ‘;ﬁ Part No. Description Qty.
1 P06832 MARKER ARM 1
2 PO7545 PLASTIC END CAP 2
3 PO3115  M20x60 BOLT 2
PO1172  M20 PLAIN NUT 2
4 P02723  1"x1” SQUARE TINE 2
5 PO0338  7/16"UNCx55 BOLT 4
PO7131__7/16" LOCK NUT 4
6  P04335 TWISTED POINT L/H 1
P04336  TWISTED POINT R/H 1
7 P02318  MI16x120 BOLT 2
P02602  M16 WASHER 2
P02008 M16 LOCK NUT 2
8 P04536 M24x130 BOLT 2
PO2604 M24 WASHER 2
P02010  M24 LOCK NUT 2
9 PO5260 HYDRAULIC CYLINDER 1
10 P03018 CLAMP 1




0002 MOTARHYA

TIOY YHEdN¥ LNCHA -

SPO721 4+4.5m F/W Front Rubber Roll
Ref M/C | M/C
% | Part No. Description Qty. | Qty.

No.
4m | 4.5m

1 P11350 SIDE PLATE R/H 2 2
P11351 SIDE PLATE L/H 2 2

2 - SCRAPER RAIL - SEE WIRE ROPE ASSEMBLY FOR PART Nos - -

3 P05030 MI12x55 CSK BOLT 16 16
P02004 MI12 FLAT WASHER 16 16
P02007 MI12 LOCKNUT 16 16

4 P0O7071  4m 187 RUBBER ROLL 1 1
P07075 4.5m 183” RUBBER ROLL 1 1
PO9618  4m 20" OTICO ROLL 1 1
PO9708  4.5m 20” OTICO ROLL 1 1

5 - SEE ITEM #3 - -

6 P05026 NYLON SPACER 2 2

7 P04204  SCJ 50 BEARING 2 2
P04202 CASTING 2 2

8 P00036 M30x180 BOLT 2 2

P02608B M30 FLAT WASHER 2 2
02011 M30 LOCK NUT 2 2

HAvYd

00/50/80

0N OMIAYHQ | ANSSI 0f TVINES 0L 09 1¥IES AU | B3EANAN I8Y¥d

1240dS




B

ATHNISSY NVA AHVYD

CHIVGAN
0/ B0/90
NAvda

‘N DNLUYED |ENSST | 'ON TVISAS OL|'OK TVI4ES WOud | uBAMAN Luva (O

9€11dS

e
—-

=

= N __\-\'\'*\‘\

et

SP1136 Crary Fan
l;‘:{' Part No. Description
1 P11522  MOTOR MOUNT
2 P11523 REAR FAN COWLING
3 P11524 IMPELLER
4 P11525 BOLT 10-24x1”
3 P11526 FRONT FAN COWLING
6 P11527 FAN SPEED SENSOR MOUNTING BRACKET
7 P11528 SCREEN
3 P11529 M6x20 SELF TAP BOLT
9 P11530 MAGNET MOUNT
10 P0798]1 M6 LOCK NUT
11 P11531 BUTTERFLY CONTROL ARM
12 P11532 BUTTERFLY
13 P11533 NUT 10-24
14 P10293  Me6x20 BOLT




)

TIOH ODLLO 02 LNOHA — 0002 MOTJIHAYd

CELYISn
©0,/90,/60
HAYHEG

'ON DHIKVHA | SNESSE 0N TVIHAR OL|'ON TYREES MOUd | YIEMAH Luvd

9220d8S

SP0726 4+4.5m Front 20” Otico Roll
Ref. L
No Part No. Description Oty.
1 P05030 MI2x55 SOCKET SCREW 8
2 P09619 TYRE RETAINING RING 2
3 P0O7860 OTICO TYRE - STEEL BANDED -
4 - ROLL 1
TYRE QTY. ROLL PART No.
}_‘_‘_ﬂﬂOLDING FREEFLOW 8 P9618
4.5m FOLDING FREEFLOW 9 P9708




ATANASSY TI0E DNIM — 0002 MOTAAAYA M/d WSP—¥

HaYH

o8/21/81

‘ON DHIAVHG | ZnsS] |-oN TVIEES 0R|'ON WIEES MOU3 | HIEANR LOYd

S¥¥0dS

1

SP0445 4+4.5m F/'W Wing Roll

Ref.

No. Part No. Qty.
1 - 4+4.5m WING -
2 P09634 4m WING AXLE R/H 1

P09634  4m WING AXLE L/H 1
P09643  4.5m WING AXLE R/H 1
P09744  4.5m WING AXLE L/H 1

3 - SCRAPER RAIL - SEE WIRE ROPE ASSEMBLY FOR PART NUMBERS -
6 PO5030 MIi2x55 CSK. BOLT 64
P02004 MI12FLAT WASHER 6d
PO2007 MI12 LOCK NUT 64

5 - WING ROLL -
[ P0O5030 M12x55 CSK BOLT 64
P02004 M12 FLAT WASHER 64
PO2007 MI2 LOCKNUT 64

7 P04025 M24x90 BOLT 8
PO2604 M24 FLAT WASHER 8
PO2010 M24 LOCK NUT 2

8 P0O7916  SPRUNG BUSH 8
NA P04204  SCJ 50 BEARING 2
P04202  CASTING 2




SHAAVYDS HAJ0Y HUIM MO’MHHH?I

—

i

gaL¥adn
20/B0/02

Ravad

S

LST1dS

0N DMIAYAD | INSEL {'OM IWIEES OL{"ON TYIMES NONd | ¥EENAN 1dvd

SP1157 4+4.5m F/W Wire Rope Scrapers
I;‘:::’ Part No. Description 31:;' gstl;_i

1 Pi0441 FRONT SCRAPER RAIL 2 -
P10642 FRONT SCRAPER RAIL - 2
P10703 CENTRE SCRAPER RAIL 1 1
P10704 WING SCRAPER RAIL 2.0 -
P10705 WING SCRAPER RAIL - 2

2 Pl10445 WIRE ROPE - FRONT 2 -
P10448 WIRE ROPE - FRONT - 2
P10446 CENTRE WIRE ROPE - REAR 1 1
P10447 WING WIRE ROPE - REAR 2 -
P10449 WING WIRE ROPE - REAR - 2

3 P02603B  M20 FLAT WASHER 10 | 10

4 P02009 M20 LOCK NUT 10| 10

5  P1071]1 FRONT WIRE ROPE SUPPORT 2 2
P10712 REAR WIRE ROPE SUPPORT 2 2

6  P04754 MB8x60 BOLT 8 8
P04753 M3 LOCK NUT 8 8




ATHREASSY YIHAAQD JAVAT DNAYLS MOTJAEHMA

GEvan
€8/%/1
Hiyaa

"0A DNLWYS] | 3nss] |"OX TVIEEE L[ 'CR TYIEES MO [ SIEMAN dvd

6050dS

SP0509

Sprung Leaf Coverer Assembly (P08896)

Ref.

Part No.

Description

Qty.

unit

PO1737
P02602
P0g410
P08409
PO0003

MI12x30 DOME BOLT
M16 FLAT WASHER
COVERER POINT
SPRUNG LEAF
MI12x40 BOLT

—_—

P02004
P08435
P02007
P04179

Rl R I - L R R g

MI2 PLAIN NUT
MOUNTING

M12 LOCK NUT
M12 FLAT WASHER

[3S USSR U

Unit quantity per machine

4 Freeflow 8
4.5m Freeflow 8




INFHHONVIEY HNILL dH0TIM MCHUVH HVHY

ALY
207507 70
HAYED

0404

‘0N DMLAYEA | FNSST {"OH TVINES OL{"ON TVI4IS MO | SIERNN I¥vd

€E10dS

MOYYVH dVdd

SP0133 Weeder Tine Assembly
M/C | M/IC
Ref. | part No. Description Qty. | Qty.
No. 4m | 4.5m
1 P0I705 REAR WEEDER 32 V)
2 P03923 M12 UBOLT COMPLETE WITH WASHER ;g -

3

P02007

MI12 LOCK NUT

32




MOTAHHTA

DLW JINITdOL MOYYVH dvdd —

SP0162 Rear Harrow Toplink Mounting
1;‘;’:’ Part No. Description glt;t
1 PO01g45S CAT | TOPLINK 1
2 P02603 M20 WASHER 4
3 P02009 M20LOCK NUT 2
4  P00874 M20x70 BOLT 2
5___P06836  REAR HARROW ARM 1

20/60/80

2910dS

‘oM DHINYYE | SNSS1 [ ON TVINES OL | O YIS MOY4 | CELYddn

Units per machine = 4




NIV OSId dIMIVALNOHd MOTAHHMA

00/20/92

L410dS

SPo177

4+4.5m Freeflow Boutmarker Arm

Ref.

Part No.

Description

P
<

P05452
P0G468
P02601
PO5356
P06469

Marker disc

Hub spindle

M2 flat washer

Disc arm Complete (Not inc. Disc)
Hub cap

PO64T1
P06472
P06845
PO6470
P06651

= 2
o\oeﬂ\la\m.&ww.—-.c

M12 set screw
Belleville washer
Bearing

Seal

M10 Disc bolt

P b B b b




HALSArav HLJHd DrinvydaiH

¥0

TLIYEAN
20/70/0%
HAYET

—
m SP1159 Hydraulic Depth Adjuster
ﬁf’ Part No. Description

1 P05534 MI0NYLOC NUT 1

2 P02600 MI10 FLAT WASHER 1

3 P08303 SPRING 1

: 4  POR775 YELLOW SHIM 3

o @ P08776 BLACK SHIM 9

c0

DO
NN NINNNNNNN
N NN
RN
VR ADNNNN

C——0O O/
€0

9c18d

O SNV (ENSET [ON TYHES OL("ON ‘TYREIS MOWM | S3aMNH LaVd

6G11dS

NN DN NN




"ASSY L1089 TTOULNOD HIJEd ¥VAY MOTIEHUA

66,//11
Mavaa

1y Th i E ]

SP0597

Rear Depth Control Bolt Assembly

Ref,
No.

Part No.

Description

Q
4

P02789
ProssL7
P0B689
P03688
P05534

M38x20 BOLT

M8 SPRING WASHER
RUBBER PAD
SPRING

M10 LOCK NUT

N

(11|

ON DNIGYMY | ZNSEL |"ON TYRNES OL|'ON TYIHIS MOWI | SRGNAM 1avd

64S60dS

L- RN R L e

10

P02600
P03803
P08679
P03680
P08686
PO88L6

M10 FLAT WASHER
SPRING

SHIM - YELLOW
SHIM - BLACK
SHIM CARRIER
M10x35 CSK BOLT

11
12
13

P03307
P08687
PO8318

PACKING SHIM
MOUNTING UNIT
Mé6x8 GRUBSCREW

bt B = D O MR { e e




siled Surulpured] soljesxd Suly Suipjod wWgp+¥

NAYHT

20./20/31

GENIdR

"0 DONLANYT | SASSE {"ON TYMHES 01("0H TVIMES MONI | SYeMAN 19vd

0¥11dS

SP1140 4+4.5m Tramlining Parts
RN‘::' Part No. Description
1 P06403 BOLT Mi0x20
2 PII309 BEARING HOUSING
3 P08349 BEARING
4 P11310 BEARING SLEEVE
5 P03780 TRAMLINE SPRING SLEEVE
6  PII311 TRAMLINE $PRING
7 P07715 TRAMLINE SPRING
8  PI1312 HALF WIDTH DRIVE COLLAR
9  P09513 GRUB SCREW M6x10
10 P11313 TRAMLINE ROLLER SLEEVE
11 P08574 TRAMLINE ROLLER SLEEVE INTERNAL COLLAR
12 P08616 TRAMLINE FEED ROLLER
13 - GRUB SCREW (PART OF P03616)
14 PlI314 SPANNER
15 P11436  BOLT M14x25
16  P02600 MIG WASHER
17 P05534  MIQNUT
18 PI1315 HOPPER MOUNTING BRACKET
19 P11316 LINEAR ACTUATOR BRACKET
20 PO0003  BOLT Mi2x40
21 P07961 LINEAR ACTUATOR
22 P11437 BOLT M10x35
23 P11317 LINEAR ACTUATOR BRACKET ADAPTOR
24 POS535 M8 WASHER
25  P11438 BOLT M38x16
26 P09052 BRACKET
27 PO9153  SCREW
28 PI1318 TRAMLINE CONTROL LEVER
29 PI11330 TRAMLINE CONTROL LEVER RETAINING CLIP
30 P11318 TRAMLINE CONTROL LEVER
31 P11439 MS5NUT
32 Pi1331 TRAMLINE CONTROL LEVER RETAINING CLIP
33 P11440 PLAIN BEARING
34 P11441  ACTUATOR ROD SUPPORT
35 P11319  KEYED DRIVE SHAFT
36 P11320 ADJUSTER LEVER KNOB
37  P11321 METERING FLAP POSITIONER
38 Pl1322 ADJUSTER LEVER
39 P11323 1.7 STICKER
40 P11443  ROLL PIN 3.5x35
41 Pl1442 ROLL PIN 6x35
42 Pl1324 METERING SHAFT
43 P11325 METERING ROLLER FLAP




fea], uoryRIqIE) ¥ JOJBIISA WG h+y

TN
20720781 |
Ryed

"ON OHIAYHC |ENSS! |'0R TVEEE OL["CR TVMIS WONid | LIEMNR LEYd

LETIIS

11—
B

SP1137 4+4.5m Calibration

Part No. Description

1 P11326 CALIBRATION TRAY HANGER L/H
PF11327 CALIBRATION TRAY HANGER R/H
P08343 CALIBRATION TRAY
P11328 FACE PLATE
P03345 AIR DRAWER

P0O5400 M6 WASHER

P11333 FOAM SEAL

P11332 AIR DRAWER LOCK PLATE
9 PO7981 MO6NUT
10 P11329 KNOB

2
3
4
5 P11329 KNOB
6
7
8

11 P11433 Mé6x16 BOLT

12 P11334 CALIBRATION TRAY LOCK
13 P03351 SPRING

14 P08350 SHUT OFF SLIDE

15 P11335 DIVIDER SPACER

- GRUB SCREW (PART OF P08616)
17 P08616 TRAMLINE FEED ROLLER

18 PO8370 KEYED FEED ROLLER

19 P11336 DIVIDER
20%  P11337 CALIBRATION HANDLE KNOB

21* P07198 CALIBRATION HANDLE
22%  P09962 VARIATOR

23 P03377 ROLL PIN 6x30

24 P11340 ROLL PIN 8x30

23 P11341 SPACER

26 P11342 SPACER

27 P11343 LAY SHAFT PINION

28 P11342  SPACER

29 P11345 SPACER

30 Pl11346 HI/LO SELECTOR PINION

3 P11347 DETENTE ADJUSTER
32 P11348 ROLL PIN 3x15

33 P11349 DRIVE COLLAR

34 P11344 ROLL PIN 8x40

35 P11432 ROLL PIN 6x40

36 P03482  M8x50 BOLT

37 P05213 MSBNUT

38 P11434 HI/LO SELECTOR HANDLE

3% P1i435 HI/LO SELECTOR HANDLE KNOB

* NOTE:- On Electric Drive models a gearbox (P11647) replaces these parts.




Llquiassy yeyg Jojelldy wig y+4

Hayaa

QLLYOEN
26/80/81

‘0N DMIAVHO {HNSE] oM TYIHES CL['GN TWIHES WOME | ¥ZINAM IHYd

YC11dS

©

SP1154 4+4.5m AGITATOR SHAFT ASSEMBLY
gff Part No. Description

1 Pl1444 AGITATOR COVER

2 Pll45 GRIP WASHER

3 Po8876 ROLL PIN 3.5x30

4 PO9I3] AGITATOR SHAFT

5 P08877 ROLL PIN 6x30

6 Pl11443 ROLL PIN 3.5x35

7 P11442 ROLL PIN 6x35

§  P08551 AGITATOR DRIVESHAFT

9 P11447 BEARING

10 P08575 MOUNTING COLLAR

11 P11448 INTERNAL BEARING

12

13 Pl1449 SHAFT COUPLER

14 P11495 SHAFT CENTRE MOUNTING PLATE
15 P11500__SHAFT CENTRE RETAINING PLATE
16 P05535B MS WASHER

17 P0O2789 MS8x20 BOLT

18 - GRUB SCREW (PART OF P08616)

19 P08616 TRAMLINE FEED ROLLER
30 P11501 KEYED SHAFT L/H
71 Pi1502 KEYED SHAFT RH
22 P08349 BEARING
23 PI1310 BEARING SLEEVE

24 P11433  M6éx16 BOLT
25 P11503  BEARING HOUSING

26 P11504 RETAINING PLATE
27 P0O5400 M6 WASHER

28 P0O7981 M6 LOCK NUT

20 P08870 KEYED FEED ROLLER

30 P11309  BEARING HOUSING

31 P11505 MOUNTING BRACKET

32 PO2600 MI0 WASHER

33 POS681 MI0x20 BOLT

34 P11506 DRIVE COUPLING




	Home
	Freeflow Drawbar
	Grab Rails
	Chassis Platforms
	Wing Platforms
	Rear Wing Platforms
	Leading Tine Assembly
	Coulter Tine Assembly
	Wing Bump Stop
	Pre emergence Markers
	Front Rubber Roll
	Crary Fan
	Front 20" Otico Roll
	Wing Roll
	Wire Rope Scrapers
	Spring Leaf Coverer
	Weeder Tine Assembly
	Rear Harrow Toplink
	Boutmarker Arm
	Hydraulic Depth Adjuster
	Rear Depth Control Bolt
	Tramlining Parts
	Calibration
	Agitator Shaft

